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Report No.: BTL-FCCP-1-2403G078

[Test Mode ITX G Mode_Ant. 1
Frequency Power Spectral Density Max. Limit
Chenme] (MHz) (dBm/3kHz) (dBm/3kHz) RS
01 2412 0.53 8.00 Complies
06 2437 1.70 8.00 Complies
1 2462 0.74 8.00 Complies
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Test Mode [TX G Mode_Ant. 2
Frequency Power Spectral Density Max. Limit
Chenme] (MHz) (dBm/3kHz) (dBm/3kHz) RS
01 2412 0.84 8.00 Complies
06 2437 0.56 8.00 Complies
1 2462 0.65 8.00 Complies
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Test Mode [TX G Mode_Total
Frequency Power Spectral Density Max. Limit
Chenme] (MHz) (dBm/3kHz) (dBm/3kHz) RS
01 2412 3.70 7.77 Complies
06 2437 4.18 7.77 Complies
1 2462 3.7 7.77 Complies
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Report No.: BTL-FCCP-1-2403G078

|Test Mode ‘TX N(HT20) Mode_Ant. 1
Frequency Power Spectral Density Max. Limit
Chenme] (MHz) (dBm/3kHz) (dBm/3kHz) RS
01 2412 3.98 8.00 Complies
06 2437 2.41 8.00 Complies
1 2462 1.73 8.00 Complies
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Test Mode ‘TX N(HT20) Mode_Ant. 2
Frequency Power Spectral Density Max. Limit
Chenme] (MHz) (dBm/3kHz) (dBm/3kHz) RS
01 2412 2.23 8.00 Complies
06 2437 3.50 8.00 Complies
1 2462 3.67 8.00 Complies
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Test Mode ‘TX N(HT20) Mode_Total
Frequency Power Spectral Density Max. Limit
Chenme] (MHz) (dBm/3kHz) (dBm/3kHz) RS
01 2412 6.20 7.77 Complies
06 2437 6.00 7.77 Complies
1 2462 5.82 7.77 Complies
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Report No.: BTL-FCCP-1-2403G078

|Test Mode ‘TX N(HT40) Mode_Ant. 1
Frequency Power Spectral Density Max. Limit
Chenme] (MHz) (dBm/3kHz) (dBm/3kHz) RS
03 2422 -1.59 8.00 Complies
06 2437 -0.87 8.00 Complies
09 2452 -0.28 8.00 Complies
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Test Mode ‘TX N(HT40) Mode_Ant. 2
Frequency Power Spectral Density Max. Limit
Chenme] (MHz) (dBm/3kHz) (dBm/3kHz) RS
03 2422 -0.11 8.00 Complies
06 2437 -1.72 8.00 Complies
09 2452 -1.30 8.00 Complies
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Test Mode ‘TX N(HT40) Mode_Total
Frequency Power Spectral Density Max. Limit
Chenme] (MHz) (dBm/3kHz) (dBm/3kHz) RS
03 2422 2.22 7.77 Complies
06 2437 1.74 7.77 Complies
09 2452 2.25 7.77 Complies
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|Test Mode ‘TX AX(HE20) Mode_Ant. 1
Frequency Power Spectral Density Max. Limit
Chenme] (MHz) (dBm/3kHz) (dBm/3kHz) RS
01 2412 1.79 8.00 Complies
06 2437 0.62 8.00 Complies
1 2462 0.59 8.00 Complies
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Test Mode ‘TX AX(HE20) Mode_Ant. 2
Frequency Power Spectral Density Max. Limit
Chenme] (MHz) (dBm/3kHz) (dBm/3kHz) RS
01 2412 1.76 8.00 Complies
06 2437 1.44 8.00 Complies
1 2462 1.32 8.00 Complies
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Test Mode ‘TX AX(HE20) Mode_Total
Frequency Power Spectral Density Max. Limit
Chenme] (MHz) (dBm/3kHz) (dBm/3kHz) RS
01 2412 4.79 7.77 Complies
06 2437 4.06 7.77 Complies
1 2462 3.98 7.77 Complies
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Report No.: BTL-FCCP-1-2403G078

|Test Mode ‘TX AX(HE40) Mode_Ant. 1
Frequency Power Spectral Density Max. Limit
Chenme] (MHz) (dBm/3kHz) (dBm/3kHz) RS
03 2422 -1.88 8.00 Complies
06 2437 -1.63 8.00 Complies
09 2452 -0.50 8.00 Complies
CHO03 CHO6 CHO9
@ O @ - @ B
I o e L g 1 ol ”’““w« ’ TR IO, i i O "
| J \ / |
L™ KTV [T vy oy ]
Test Mode ‘TX AX(HE40) Mode_Ant. 2
Frequency Power Spectral Density Max. Limit
Chenme] (MHz) (dBm/3kHz) (dBm/3kHz) RS
03 2422 -1.25 8.00 Complies
06 2437 -0.40 8.00 Complies
09 2452 -0.87 8.00 Complies
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Test Mode ‘TX AX(HE40) Mode_Total
Frequency Power Spectral Density Max. Limit
Chenme] (MHz) (dBm/3kHz) (dBm/3kHz) RS
03 2422 1.46 7.77 Complies
06 2437 2.04 7.77 Complies
09 2452 2.33 7.77 Complies

End of Test Report
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